Package Leaflet: Information for the user

X-pert 20 mg film-coated tablets

Vardenafil

Read all of this leaflet carefully before you start using this medicine because it contains important information for you.

- Keep this leaflet. You may need to read it again. )
- If you have any further questions, ask your doctor or pharmacist.

- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, even if their signs of illness are the

Same as yours.

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not listed in this leaflet. See

section 4.

What is in this leaflet

1. What X-pert is and what it is used for

2. What you need to know before you take X-pert
3. How to take X-pert

4. Possible side effects

5. How to store X-pert

6. Contents of the pack and other information

1. What X-pert is and what it is used for

X-pert contains vardenafil, a member of a class of medicines
called phosphodiesterase type 5 inhibitors. They are used for the
treatment of erectile dysfunction in adult men, a condition which
implies difficulties in getting or keeping an erection.

At least one in ten men has trouble %ettlng or keeping an erection
at some time. There may be physical or psychological causes, or a
mixture of both. Whatever the cause is, due to muscle and blood
vessel changes not enough blood stays in the penis to make it hard
and keep it hard.

X-pert will only work when you are sexually stimulated. It reduces
the action of the natural chemical in your body which makes
erections go away. X-pert allows an erection to last long enough for
you to satisfactorily complete sexual activity.

2. What you need to know before you take X-pert

Do not take X-|

If you are aller |c to vardenafil or any of the other ingredients of

this medlcme listed in section 6). Signs of an allergic reaction

Eclutﬂe a rash, itching, swollen face or lips and shortness of
reath.

If you are taking medicines containing nitrates, such as Flycerol

trinitrate for angina, or nitric oxide donors, such as amyl nitrite.

Taking these medicines with vardenafil could seriously affect

Your blood pressure.

f you are taking ritonavir or indinavir, medicines used to treat

human immunodeficiency virus (HIV) infections,

If you are over 75 years of age and are taking ketoconazole or

itraconazole, anti-fungal medicines.

If you have a severe heart or liver problem.

If you are having kidney dialysis.

If you have recently had a stroke or heart attack.

If you have or have had low blood pressure.

If your family has a history of degenerative eye diseases (such as

retinitis pigmentosa).

If you have ever had a condition involving loss of vision due to

damage to the optic nerve from insufficient blood supply known

as non-arteritic ischemic optic neuropathy (NAION).

If you are taking riociguat. This drug is used to treat pulmonary

arterial hypertension (i.e. high blood pressure in the lungs) and

chronic t romboembohc pulmonary hypertension (i.e. high

blood pressure in the lungs secondary to blood clots). PDES

inhibitors, such as vardenafil have been shown to increase the

hypotensive effects of this medicine. If you are taking riociguat

or are unsure tell your doctor.

Warnings and precautions i
Talk to your doctor or pharmacist before taking X-pert.

Take special care with X Fe

If you have heart trouble. It may be risky for you to have sex.

If you suffer from irregular heart beat (cardiac arrhythmia) o
inherited heart diseases affecting your electrocardiogram.

If you have a physical condition affecting the shape of the penis.
This includes conditions called angulation, Peyronie’s disease
and cavernosal fibrosis.

If you have an illness that can cause erections which won't go
away (priapism). These include sickle cell disease, multiple
myeloma and leukaemia.

If you have stomach ulcers (also called gastric or peptic ulcers).
If you have a bleeding disorder (such as haemophilia).

If you are using anf/ other treatments for erection difficulties,
including vardenafil orodispersible tablets (see section Other
medicines and X-pert).

If you experience sudden decrease or loss of vision, stop taking
X-pert and contact your doctor immediately.

Children and adolescents )
X-pert is not intended for use by children or adolescents under 18.

Other medicines and X-pert
Please tell your doctor or pharmacist if you are using, have recently
used or might use any other medicines, includi ng medicines
obtained without a prescription.
Some medicines may cause problems, especially these:
Nitrates, medicines for angina, or nitric oxide donors, such
as amyI nitrite. Taking these medicines with vardenafil could
tse&lous )ef affect your blood pressure. Talk to a doctor without
akin
Medlcme for the treatment of arrhythmias, such as quinidine,
rocainamide, amiodarone or sotalol.
itonavir o indinavir, medicines for HIV. Talk to a doctor without
taking X-pert.
Ketoconazole or itraconazole, anti-fungal medicines.
Erythromycin or clanthromycm macrolide antibiotics.
Alpha-blockers, a type of medicine used to treat high blood
pressure and enIargement of the prostate (as benign prostatic
hyperplasia).
Riociguat.

Do not use X-pert film-coated tablets combined with any
other treatment for erectile dysfunction, including vardenafil
orodispersible tablets.

X-pert with food, drink and alcohol
'ou can take X-pert with or without food but preferably not after
a heavy or high-fat meal as this may delay the effect.

- Don't drink grapefruit juice when you use X-pert. It can interfere
with the usual effect of the medicine.
Alcoholic drink can make erection difficulties worse.

regnancy and breast-feeding
var enafil is not for use by women.

Driving and using machines

vardenafil might make some people feel dizzy or affect their vision.
If you feel dizzy, or if your vision is affected after taking vardenafil
don't drive or operate any tools or machines.

3. How to take X-pert

Always take this medicine exactly as your doctor has told you.
Check with your doctor or pharmacist if you are not sure. The
recommended dose is 10 mg.

Take a X-pert tablet about 25 to 60 minutes before sexual activity.
With sexual stimulation you may achieve an erection anywhere
from 25 minutes up to four to five hours after taking X-pert.

- Swallow one tablet with a glass of water.

Do not take X-pert film-coated tablets with any other forms of
vardenafil.

Do not take X-pert more than once a day.

Tell your doctor if you think X-pert is too strong or too weak. He or
she may s §gest a switch to an alternative X-pert formulation with
a different dose, depending on how well it works for you.

If you take more X-pert than you should

Men who take too much X-pert may experience more side effects
or may get severe back pain. If you take more X-pert than you
should, tell your doctor.

If you have any further questions on the use of this medicine, ask
your doctor or pharmacist.

4. Possible side effects

Like all medicines, this medicine can cause side effects, although
not everybody gets them. Most of the effects are mild or moderate.

Partial, sudden, temporary or permanent decrease or loss of vision
in one or both eyes has been experienced by patients. Stop taking
vardenafil and contact your doctor immediately.

Sudden decrease or loss of hearing has been reported.

Cases of sudden death, fast or altered heart beat, heart attack,
chest pain, and trouble in cerebral circulation (including
temporarily decreased blood flow to parts of the brain and bleedin
in the brain) have been reported in men taking vardenafil. Most of
the men who experienced these side effects had heart problems
before taking this medicine. It is not possible to determine whether
these events were directly related to vardenafil.

The chance of having a side effect is described by the following
categories:

Very common:
may affect more than 1 in 10 users
- Headache

Commo

may affect upto 1in 10 users
Dizziness
- Flushin,

- Blocked or runny nose

- Indigestion

Uncommon:
may affect up to 1 in 100 users
- Swelling of skin and mucous tissue including swollen face, lips
or throat
Sleep disorder
Numbness and impaired perception of touch
Sleepiness
Effects on vision, redness of the eye, effects on colour vision, eye
R inand dlscomfort light sensitivity
inging in the ears, vertlgo
Fast heart beat or poundlng heart
Breathlessness
Stuffy nose
Acid " reflux, gastritis, abdominal pain, diarrhoea, vomiting;
feeling sick (nausea) dry mouth
Raised levels of liver enzymes in your blood
Rash, reddened skin
Back or muscle pain, increase in blood of a muscle enzyme
(creatine dDhosphok/nase ), muscle stiffness
Prolonge erections
- Malaise

Rare:
may affect upto 1in 1,000 users

Inflammation of the eyes (conjunctivitis)
- AIIerglc reaction

Anxiety

- Falntmg
- Amnesia
- Seizure ) o
Increased pressure in the eye (glaucoma), lacrimation increased
Effects on the heart (such as heart attack, altered heart beat
or angina)
High or low blood pressure
Nose bleed
Effect on results of blood tests to check liver function
Sensitivity of the skin to sun light
- Painful erections

- Chest pain )

- Temporarily decreased blood flow to parts of the brain

Very rare or not known:
may affect less than 1 in 10,000 users or frequency cannot be
estimated from the available data
- Blood in the urine (Haematuria)
- Penile bleeding (Penile Haemorrhage)
- Presence of blood in the semen (Haematospermia)
- Sudden death
- Bleeding in the brain

Reporting of side effects

If you get any side effects, talk to your doctor. This includes any
possible side effects not listed in this leaflet. By reporting side
effects, you can help provide more information on the safety of
this medicine.

5. How to store X-pert

Keep this medicine out of the sight and reach of children.

Do not use this medicine after the expiry date which is stated on
metcartophafter “EXP". The expiry date refers to the last day of
at month.

Do not store above 30°C.

Do not throw away any medicines via wastewater or household
waste. Ask %_our pharmacist how to throw awa?l/ medicines you no
longer use. These measures will help protect the environment.

6. Contents of the pack and other information

What X-pert contains

The active substance is vardenafil. ] )

Each tablet contains: Vardenafil 20 mg (vardenafil HCI trihydrate
23.70 mg).

The other Ingredients are: microcrystalline cellulose, crospovidone,
colloidal silicon dioxide, magnesium stearate, opadry -1-7000,
yellow iron oxide, red iron oxide.

What X-pert looks like and contents of the pack
X-pert 20 mg film-coated tablets are orange, cylindrical, biconvex
and engraved with the logo VR2.

X-pert 20 mg is supglled in packages containing 4 tablets (4's
bllsterxl and 12 tablets (4's blister x 3).

Marketing Authorisation Holder and Manufacturer
Laboratorios Cinfa, S.A.

Olaz-Chipi, 10. Pollgono Industrial Areta

31620 Huarte (Navarra) - Spain

This leaflet was last revised in 10/2019.

This is a Medicament

-Medicament is a product which affects your health and its
consumption contrary to instructions is dan%erous for you.
-Follow strictly the doctor's prescription, the method of
use and the instructions of the pharmacist who sold the
medicament. ) }
-The doctor and the pharmacist are the experts in
medicines, their benefits and risks.

-Do not by yourself interrupt the period of treatment
rescribed for you. o )
-Do not repeat the same prescription without consulting

our doctor.
-Keep all medicaments out of reach of children.

Council of Arab Health Ministers
Union of Arab Pharmacists

Qcinfa

10002-£135781€04d I



o ol Ologles rdds Il § Ll

dalse uolﬁi‘wzlo‘“ OS]

Jedlos 6

oy Ologlae e g9i03 Y tol gl Na gl § sudl

6218 el 3 Ul
Jovall ol Gl JLuls 2] dlal T bl 9815 @

5=t U dglie &b bl 048l SOl O 5 i et 220l Blod] J] A 633 48 3] 1) dlass Y6 s ella] o ol s a0h 0
& ] 318 kil) 03 § deyie pb dlaiows disle SBT3 dadas Jupall ol o)l dals dusle H0T ol elde 0B 18] @

18 ) 0 O gime

Wlostal 155 G Loy C g 0eS] 58 La )
& 20,0081 ok 3 28 o g Lo Y
OS] plaseiul diy by de 2l ¥
dleoeh] 4] 6V -€

OS] (2355 &AS -0

A0k skwos sl Olgina -1

dhg e 1Y ode SIS 13] L wass 5Se Y elsll i Jsks U3 il § USLie e Osils
05 J i B3 )
el dulod Glia Oluis 5l Lind OVl Sgas gs EWYI 63

T dssls Ll ,6T
sl Ve IS e dols i oo ST G 35 8
glall e

il dusle BT

Olsl e

dodl sl @

bl ol @l slas! .
a0

iwls b dwly 6T

wasd Vo e IS e doly pasd § S W8

Blodl 5T ol sl azgll g3 IS § L Ablikl doesVls Wl 355 .

sl Glhol e

ol Lulo Plisly ppasall jsmd @

ol yomtdl @

el § dol ) pasy send of b IV &35y & OIEE Gl Jlpeml iy ) G 156 .
Asg39 0N § b .

liza die LB OLpo sl dmpw BOL @

bl § dgmo ¢

Y G slaus! .

il Blaz (0L28) elely ssmadl o5 ] bl § T Basbl Olgdl sl gls) @
pl G oS Olel Chsius glisy 0

Al s galodl ikl @

S @l G Gl siusd ol S) OMasll o33l Glistus glisy sOMasl ol 5l G 41 @

oéasll
Alsb Bub Olasl ®
sked e

30 dusle 46T

pasd \,e e US (e doly pasd 3 55 48
(fozalll Ol guigdll Ol e
Al O¥elis @

3B .
FCSIIS

BSIU glazs e

Abpis Oby 0

sal 3181 83L) (685 ols) ol bakds G B3k ®

(Eyo doud 5l LBl O allasil pis 5l dls dof Ute) CAB G OIAL @
pll s plasl 5l glis .

Y § s .

S Sl pamd) pull Ol s g3 §

onadd] dmsY Aol Ll @

$h dsmas Glasl OV @

sl gl .

Hlol oo slizY pul 385 § C35e plasl .

s

Jumbl Boume s sl laz 86
Sl o Lo g S35 Jame 585 0 ¥ 5l s Voyo v e US e ol pasnds oo JBT

(g ds) Jsdl oo @
awadll ga B3
Skl Bl 3 pssmy @
el ogtl e
gm0

duiler 6T H5ab o B3V

& 835 5 Alezona Al BT T 1 o s ] & > BT gl e & b 13
s elsl 13 dedluy dikmikl Sloslal] o 3kl 0385 & dodluc] (SISely 3 i)l o

A dsle 56T 55ab o LEdl

OS] (335 4as -0
JELY Jslite 5 e oo Tam )3l 1in Jadoy

b s VEXPY ZalS sy &)l s pudshl dodall gyl elgsil amy elsill lia Jasid ¥
4l 1s g 5oV psdl ] deoMall slgs]

P e W Y ) oy § baio

)b e Japall Jll &30 OLLI 5T Gl ol Gsb oo &gl T oo palsdll i ¥
) oo § ol 03 asls glasind 45 b I d53Y e palidl

A1 Slaglaeg dudsll Ol gioe -1
e OS] ggo
idlys 5 o Dl oLl

(pzde YWV Olinagl 5 %5 spae J8lus J8) eanle Yo Jdlus f8 1 e g5t 0 3 IS
St 535891 O5Sabon) ST GB 058 505,5 (Olishl 383 ol 8 55U CLsSLI
e Y sasd) 4T G20Y syl 4T Y-1-7000 6535 cpspeitll]

Audsl) Slygizeg OS] slgd Jowal] IS
VR 50l ls 5siome JUiS 53 O05) O135 gz o)l dyioes il shaed il ol 3l oo Yo & S

) 0231V 5 (ol 31 € @ by 13) ol BT € e 5200 Olgss § ke Yo OS] 0l 31 5355
(AT € e by IS (g bl 5

gl Go AU dmralbl &S I

XV ST Bl o) vzl 5T Gy

elgd i
Olaadsal) pylie ISty dslsy climo o 56 & guite 9o o)l -
Lhsll o s a3
Jopall Slardss Jlamiol) Olsl | IS5 BBy )l diog @l -
Lo ol Loslsss 35031 § Ol Juwalls ol O] -
Aol diogll § Bouonkl Vel 558 eluds elils (o a8 Y -
sl 8 jLital O35 diog)l pudi 5,55 Y -
JLbY Uslite e Taamy L9391 4315 Jades -
oAl doall sy pudzee
= dsluall slos)

B Ocinfa

Wil (2133 b log S uS] 30 Lo -

23] Olade gl B, L33Y 5o a5 ex5 I ublips 6 Bals o Oy ] St
23 U S s GLasyl e 83l Mo el pusiads pualsd) 531 o 5 Alaloshid
s Bl of Glan¥l gio § Digmo J] @35 &b p Al

OleY gam § e Blas 5T Glas¥l § dismeo Ul 8t IS (e JBY e sols Uy il
Ol § S5 Eigod At ccnsad] OIS Logas Logie 3o 5l (g 5l Gy 055 98 el
o s Waslows ol Lo dlua) LSS ol (30 8005y 6 SU) sl Jaioy ¥ ygall &is gVl

Slbl Usmie o 1Ay 543 iz 8 fial Dl gzl 55 Lote basb Oy 8] Jamy
Juzr 3 OS] sl Ty o Olati¥l Jls) § sl Gl prad] J1s dymeehal &5laS)
o2 5p ISy guizdl Ll pleY &85 Buall gy olanl

OS] Ul U8 @ = oz o oY

A O § OS] Jges Y

03 & drpal)) Y sl SUsSe e sl T dls J8 B3l 3o drwler LW OIS 1] @
G ol 5l dz gl 1555 Al alend] puiall rpuniotl] Yelizl) Slodle oD (1
s ol

o ) ) sl U perled] O S e ggos ool Jskm cs 18] @
5 Jdlo 8 g D5l ode Jolis sl i e el ] 4uST Sliama 51 &yl
Ul bd § phs US55

Sl ALl oS g yd i) pusitad 9ol a9 xdluw] sl p3lsy Jolss S 18] @

[(HIV)
Bolas 951 (3 J3bsST 5] o JsisSiS Jskis CuSolale VO s wiy dne O 1] @
Obshal

S o A § 3 as dlSe Gl S 1] @
S il dlosd s S 13] .

2oy &S T g0 Cool B ES 1S @
pl his § plasil JB e ol sl blas s 3] ¢

(Gtleall LSl Olgdl Jie) LuuSd] Osasdl 2l ol (0 )b Slible g QSIS ¢

S radl Coanll (3 Gl ot 51 OIES § o oo Alony T ol B S 18] @

Sl rastl PasY gl B b Blo s (sl sls]) ) dlolgll pull &aS s
A(NATON) &5 1 padd alY

Ol G pl bad g5 ) M) Hlisdl 1 pusid Olsmewsy) slis Jois CS 13
So3b) el 53Vl 55 ol bk gl Js (o)) § pol bad g isd ) 531
peilloshid 03] Ollage (fsed Olhls Sgusd doxgts oI G pol s glis) )
13] pll lad pads & 5ol e 550 G 83k O bl (ldlys I8 Uia (uelidl g5l
258 uShe i CS 51 Slgouwsy slis Jslis S

0 o]y SlblasY
OS] U5k U8 Joall 5l el ) Sass

S ouS] sk wie ) yisdl £

comdzdl G o 13] anl) ol o o5 46 ) § ASig Llas S 13] @

Bl gy abates & 5555 A1 &l 5l el 5l B S pllsil pue Glss S 1] 0

o159 @95 gl B dud o Ol UaniSs apdl IS § 33 G 0oy Blae S 1S ¢
RESSIRENTIER T

I 13 Lol Jais (plual) Js35 Y el SVl oy SBlisly Glan S 13 @
1 Ol g dasil] slll pyglls dulexil)

(e 73 5l Game ¢ 3 gl Ll B 5) Busll § iy Llas S 13 @

(W Dgp i) G Osl blas S 1] o

ol Aol] L3lys J8 ool 31 lgies colanyl dismo g3 3] dgsl gl pasas cs 13 @
(82 &5 g OMelatll ol L)

sty aly Oy S| U5l oo BB Ay Liolae Bz sTlams gl s 13 @
sl

19an) by JlabY
Tole VA 05 xial ) ol JbY U5 5o puty ¥ OS]

165 dgo¥ o C¥elazl]

5 51 Jsliss S 13] Jusall 5] anall 3] (25

b dios 05 sl Jgasd] o Il dissY ells

I &95Y dolss (ha Grgas J] 5 45 Dyl jamy

o e oty ] anST Oldase ol &y yuall doolll g¥) daasll L9o¥ sl Izl @
b g Suod pll haied § phas USEy 55 98 O 0S] 2o di9dY ol Jsls . el

3 Lo sl ool gl Ustizs 08 11,530 <

OS] st 4

51 0solsseel 5T aaelialS y 5T ainsS e i) Sl o GIho) g3la) ol D5
Jelligw

LS sl US el e Boao s il deibl pas e Dol T o] 5T xbsny
o

il 8alae 3ol a5 JsibsSIal 5T UsibsS o

s S Dy Slslae a3 e of paulesi)l  ®

e 10) Blig il iy pll b g5 el pusiad £p5o¥ e g5 A Ol ole @
(gon) Bliwg 1

Olmgusyy  ®

aolan¥l sl M) pasind 5T slgs of g CBgll Guis § dalil) Oy S| ool 31 pascas ¥
L dloill J8los S8 ol 31 els & L

Sy Ol sills plabll zo S 8] Jsl

Al of ALE dizg sy sl LB Y 0S5 - 93 o ol plaall me Sp S Usls USe @
Jseal) ;56 I s 655 Lo s g

Usnie ge Jolaz ol oSl (0 1O ] plasiial dis ©g8 (ayzdl as Johs ¥ .
bzl ¢l sl

olat¥l dsmo dlo Hsax Ao Obg bl s 8 ®

1o W19 desdl
Ol 8 3 J8lad 8 puseiad ¥

OVY Jukdisg 8ol
O35 13] T slsull emidl Jlo & eandy & S5 sl slsall oledY iy Ldlus f8 oy B
OV 5T oYl s o 8oLl o (Judliod 5 sl amy elnsly

OS] il iy b ds ) ¥

s gl JuSTie 55 6 13) Jaeall of capsball il bl Gog e Ll el 1 Jsks
oz 1+ o Ly oot

98 Gz B3] Sigio o ARBS T+ ] VO sty gzl bLAI dufon 3 Sy S 08 sk
OS] s sy Olola s ] gl i 4885 YO e poy Llasi) 3aes

) 5o S ze Ty Lo B alol .

el 8 Bole e 6,51 Alss SIS 6l o AREL) &y S| ol 31 Jskis ¥

Logs sy 80 o0 55T o] gl ¥

U el i 3 Tz hms ol Tur g5 0S| Jsmie O st S 13] el s
e 0,35 e e 5l dalise de oo OS] <ls) day dgol

10 8] 0 8313 ds ez gl 13]
il Loy sl dusladl SV 5o s Sy 5] 50 b e de 2 O3l ol Ul ) Ol aas
b 55 OS] 50 80315 der Sl 13] gl § Ty U

Jawall sl codall JLuls clsall lis plasel dis )b ge ¢ 1 Al gl bl O 13
¢ 25k oe 5 sl b J

ool deilod) BV -€

hamo sty G US e 83920l b5 Y iU el T eloal 1 ey 3 y908 S to
daugia sl 4ol BYI

S 5T ] § @315 T a3 Grlie o1 3 Sy A0 0l 5T Tland w2 b1 Gams Gle a3
9l o ey dhaily Oy S| U5l e B855 pesl]

omall § $ el Lo (BN Ob o § 5 5] de iz lie BEg OV Sigas os EWYI 63
Ggao 5 glodl] oo el ] B30 pull 385 plisdl U3 § L) Ablawl dysanll 890) & USLia
sl B 0 o Iile ol Il ) plame . Judlipd S8 05tz ol Ul I G (@bl o




